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Test Information:

Sample description: Metal part

Test item: Chemical composition analysis

Test method: With reference to ASTM E1086-08

SZML121206094A
Jan. 14, 2013
20f 2

Element Result,% 31'2?;-&;:‘5;2;?% Conclusion

C 0.028 <0.08 Pass

Si 0.60 <1.00 Pass
Mn 0.91 <2.00 Pass

P 0.036 <0.045 Pass
0.005 <0.030 Pass

Cr 16.70 16.0~18.0 Pass
Ni 10.18 10.0~14.0 Pass
Mo 2.02 2.00~3.00 Pass

Conclusion: The result complies with ASTM A276-10 the type 316 requirement
Note: 1. The above test was carried out by a SGS laboratory.
2. This Report cancels and supersedes the report No.SZML121206094, dated Jan. 14, 2013 issued by SGS
(SHENZHEN)
Photos:

Test sample
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